ET-PLUS NOTES

I. The ET-PLUS is a proprietary design by Trinity Industries, Inc. Any infringement on CONTENTS
the rights of the designer shall be the sole responsibility of the user.

2. This Qualified Products List (QPL) drawing is provided by the Florida Department Of DESCRIPTION DRAWING NUMBER
Transportation solely for the use by the Department and its assignees.
50'-0" WITH 25' PANELS, SS 330
3. The ET-PLUS shall be assembled in accordance with the details, procedures and POST SLEEVES [-4
specifications called for in these drawings. WITHOUT SOIL PLATE
4. The ET-PLUS is applicable to all design speeds. 50'-0" WITH 25' PANELS, SS 373

5. The ET-PLUS Is intended for use as an approach end guardrail anchorage for shoulder 7 SYT POSTS & [ HBA POST

guardrail located parallel to traffic lanes. The effective length of the ET-PLUS is 50’

including two 25'or four 12'-6" W-Beam gquardrail panels. The effective length is outside 50'-0" WITH 12'-6" PANELS, SS 378
of any standard guardrail, guardrail transitions or other special treatments. The ET-PLUS 7 SYT POSTS & |HBA POST

alignment is an extension of the normal guardrail alignment, except when constructed with

curb the alignment of the ET-PLUS will be flared over the first 25'at a rate of | : 25.

6. The beginning of length of need is at Post No. 3.

N

The ET-PLUS can not be used in medians where horizontal clearance requires the use of
a backrail.

8. The cable anchor assembly requires jam nuts on each end of the cable.
9. Apply 12" x 12" (min. ) amber retroreflective adhesive sheeting to the extruder face plate.
10. See the Design Standards Index No. 400 for galvanizing requirements of metallic component.

Il. If the plans call for the ET-PLUS at a specific location, substitutions with other end anchorage
assemblies will not be permitted unless approved by the Engineer. If the plans call for end
anchorage assembly 'parallel’ at a specific location the contractor has the option to construct
any FDOT approved parallel assembly. Where a flared end anchorage is called for in the
plans, any approved substitution with a parallel end anchorage will not be eligible for VECP
consideration.

12. The ET-PLUS shall be paid for under the contract unit price for Guardrail, End Anchorage
Assembly ( Parallel ), EA and shall be full compensation for furnishing and installing all
components in accordance with the plans; the manufacturer's detail drawings, procedures
and specifications; and, this Index.

DESIGN NOTES

. . . . . . STATE OF FLORIDA DEPARTMENT OF TRANSPORTATION
l. A special site evaluation should be considered prior to using the ET-PLUS where there

is less than 25'clear area on the extrusion side (back side ) of the ET-PLUS.

ET-PLUS

DATE:

04/17 /06 QPL No. 536-02/0




NOTE:

INSTALL RAIL PARALLEL TO ROADWAY EDGE LINE.

PN 3000G ASSEMBLY CABLE

PN 782G BEARING PLATE

WHEN TAPER IS REQUIRED BY DESIGN ENGINEER, 8 I
A 25 TO 1 TAPER OVER THE LENGTH OF SYSTEM IS = PN 338756 ANGLE s(TgEUET r?on)-é g)
ALLOWABLE. s
= PN 704A CABLE ANCHOR
(<)
b
- | GUARDRAIL EXIT SLOT
Eg — A\_ _________ — AWAY FROM TRAFFIC
N 5
\‘r - I H | . |"'“““—' | —
\ \ \ | ]
| | PN 60G DEEP BEAM GUARDRAIL PN 62G DEEP BEAM GUARDRAIL |
. 12 GA x 25' LG (SEE NOTE 4) 12 GA x 25’ LG (SEE NOTE 4) I
SYSTEM LENGTH = 50°'-0 27-11/2" PN 995A GUARDRAIL EXTRUDER
® ® @ ® ® ® ® 2 ©)
TRAFFIC
STANDARD LINE POSTS 6'-3" 6-3 63" 63" 6-3" 6-3" 63" 6'-3"
s/séguxcg ;éf;sl_i I:ISTRS I I I S/Béguxcg éét;sl'i I:ISTRS I I I I 3/88x & 16 DO NOT ATTACH RAIL TO
B % LAG SCREWS
POST @ THIS LOCATION
1 1 &’ E—
\ T = = =R P B4 B4 L \
."- I I ooooog \ T
T I | e T H
A T i i i i i i
x - L
: : 1=h gy 00000 o wmy o —— T
i Il Il Il Il I I Il I
X | | | | N N I I I ~
| | | | | | | | | | | AFTER FINAL ASSEMBLY, RECHECK CABLE TO
H BE SURE IT IS TAUT AND HAS NOT RELAXED.
L |1 |1 || || || | || ||
|_| LJ LI L LI L L] | | BILL OF MATERIAL
/B || || PN | Q1Y DESCRIPTION
\__/ | ] | ] 80G | 1 |[12/25/6'3/S (GUARDRAL)
| PN 40638 POST , || || 626 | 1 [12/25/6'3/S ANC (GUARDRAIL)
704A | 1 |CABLE ANCHOR BRACKET
L L 7056 | 1 |2 x5 1/2 PIPE
/A 7406 | 2 |4-6 TUBE SLEEVE
-/ DRIVE NALLS & BEND 742G | 2 |6—0" TUBE SLEEVE
OVER TO PREVENT 7826 | 1_|5/8 x 8" x 8 BEARING PLATE
PN 4147B WOg’D gF:OEE PN 4147B WOOP F:'OST—\ 5/8"0 x 10° LG H.GR. BOLT PLATE ROTATION 995A 1 |ET-PLUS EXTRUDER
- 3-9" 16 X .GR. _ :
PN 40638 WoOD POST W/HEX NUT & WASHER TRAFFIC SIDE 3000G| 1 |CABLE 3/4 x 6'6
60" LG (SEE NOTE 2) 33006] 7 |5/8" WASHER
5/8"¢ x 18" LG H.G.R. BOLT 5/8"¢ x 18" LG H.G.R. BOLT T i 3340G| 25 |5/8" HEX NUT
b/ W/HEX NUT & WASHER b/ W/HEX NUT & WASHER PN 4147B WOOD POST PN 782G BEARING PLATE . | 3360G] 16 |5/8°¢ x 1 1/4" SPLICE BOLT
== ==—oJ (SEE NOTE 2) E==—3==oH (SEE NOTE 2) F==23 3-9" LG 8" x 5/8" x 8" 0 | | 34976 2 5/8"¢ X 9 1/2' HEX HD BOLT
PN 705G PIPE SLEEVE 3500G| 1 [5/8"¢ x 10" POST BOLT
PN 30006 CABLE ASSEMBLY — —@— a .
/ / PN 338756 ANGLE STRUT - EACH END ; e ;ﬁ, HASHER.
PN 40758 WOOD BLOCK PN 40758 WOOD BLOCK %ﬁ\ ¢ }f Ko\ % Z Ko \4 3900G| 2 |1 WASHER
m O O = E= PN 782/(5 BEARING PLATE 39106 2 [1® HEX NUT
8" x5/8" x 8" v
B\ \N IO NN | 7NN\ | | —W 40638] 4 |WD 60 POST 6 x 8
} ! | | /| | - 40758 6 WD BLOCK 12 x 6 x B DR
i | 5/8" x 9 1/2" LG HS 3/4° x 9 1/2" LG HEX | _VIEW=K" 4478] 4 |WD 39 POST51/2x71/2
I I HEX HD BOLT & NUT | | HD BOLT & NUT W/2 WASHERS | (BEARING PLATE ORIENTATION) 42286| 2 [3/8"¢ x 4" LAG SCREW
L L // L | NOTES: 5148G| 2 [3/4°9 x 9 1/2 HEX HD BOLT
O o7 1.) DO NOT ATTACH GUARDRAIL TO POST # 1. 338756] 1 |ANGLE STRUT
THIS BOLT MUST BE HIGH 2.) THE 5/8” FLAT WASHER IS USED UNDER THE
STRENGTH NUT BEHIND THE POST ONLY. NO WASHER
IS USED AT THE RAIL.
2 |BT | LH. [2/21/05| ATTACHED G-RAIL TO POST #5; CHANGED TAPER NOTE
3.) MANUFACTURER SUGGESTS CUSTOMER TO BT |E.AS.[10/24/01 UPDATED VIEWS & ADDED VIEW-"K"
PROVIDE REFLECTORIZATION OF TERMINAL. —Towol or | o —
4.) 25' GUARDRAIL PANELS ARE SHOWN, 12'-6” 3)»)))»»""" ET—_—F1
\PN 740G STEEL TUBE \PN 742G STEEL TUBE / GUARDRAIL PANELS ARE ACCEPTABLE A |4 Us
6" x 8" 6" x 8" ALTERNATES. ET-PLUS DRAWN BT
5.) ANGLE STRUT MUST BE ATTACHED USING 3/4"
DIA HIGH STRENGTH BOLTS. , PLAN, ELEV,ATION & SECTION CHECKED
50" LG WITH 25 PANELS, HBA STRUT SCAE  N.TS.
SECTION "C-C” SECTION "B-B” SECTION "A-A" PARTIAL VIEW @ POST #1 POST SLEEVES 1-4 WITHOUT SOIL PL  [® _ o0s/09/0t
(TYP @ POSTS #5, 6, 7 & 8) (TYP @ POSTS #3 & 4) ( @ POST #2) (DO NOT ATTACH GUARDRAIL TO POST) ENG. FILE § SS330-01E

Ao

This drawing and the information shown thereon is the sole property of TRINITY
INDUSTRIES, INC. Neither the drawing nor such information is to be used for
any purpose other than that for which it was specifically furnished by TRINITY
INDUSTRIES, INC., nor is any reproduction authorized without written permission.

W

TRINITY INDUSTRIES, INC.
HIGHWAY SAFETY PRODUCTS
2525 STEMMONS FREEWAY, DALLAS, TX 75207

SHT.No.

E1 OF 1

DRAWING NO.

SS-330 2




NOTE:

INSTALL RAIL PARALLEL TO ROADWAY EDGE LNE.

WHEN TAPER IS REQUIRED BY DESIGN ENGNEER, A
25:1 TAPER OVER THE LENGTH OF SYSTEM IS

LENGTH CF NEED

PC XIDOG CABLE ASSENELY
PC 337956 STRUT 3" x 3°

PC 704A CABLE ANCHOR

PC 782G BEARNG PLATE

ALLOWABLE.
1 GUARDRAIL EXIT SLGT AWAY FROM TRAFFIC
P N — —t — —
\ M AN =
T |~ Se— |
X I H H —
Voo I & I I X I [ —
PC BAB DEEP BEAM PC 62 DEEP BEAN
. BUARDRAIL 12 GA x 25 L& GUARDRAL 12GA x 25' LG ) FC 354 GUARDRAIL EXTRUDER
SYSTEM LENGTH = A0'-0" 00 NOT ATTACH RAIL TO POST 1
@ ® ® ® @ ® -
STANDARD LINE POSTS . ) , . . . —_—
FROM POST # 9 6-3" [ 6'-3 -3 6-3 6'-3 -3 -3
5/8% x 1 1/4° L6 HER | 5/8% x 1 1/4" L6 HER 3/8" x 1 1/2" HEX HD BALT
SPLICE BOLTS & NUTS SPLKE BOLTS & NUTS W/ WASHER, HEX NUT & FENDER
| | | | | |WASHER (PLACE FENDER WASHER
A —_l l_._ 8 AT INSIDE POST FLANGE)
~i h 7 b L r— I - ,
e i L L] L1y i i L[] 1 =
Z\IJ / ‘\
- \
i N7\ N7 N II /N
| S BILL OF MATERIAL
| 'l | | | T At e o mest s Noicareod | | ] QETAL *K*
O NSURE RROPER RAL T AFTER FINAL ASSEMBLY, | | re | ary DESCRPTION
N | | |l | | | | | | | | | | RIGEX GE DEE || Ry A O
11 L
| | |l | | | | | | | ] N HAS NOT RELAXED. | §3| 1[12/25 /6'5/5 ANC (QUARDRALY
|_| I_I |_| |_| |_| |_| |_| I 704A 1|CABLE ANCHOR BRACKET
. = __J L_ | | 7826] 1|5/ x B x B BEARING PLATE
NOTES: A B 995A| _ 1|ET-PLUS EXTRUBER
1) DO NQT ATTACH GUARDRAIL TD POST # 1. | | 3000G|  1|CABLE 3/4 x B8
2] THE 5/B8" FLAT WASHER IS USED UNDER THE NUT, BEHINDG BC 145785 POSTS K 33006|  7[5/8" FLAT WASHER
THE POST ONLY. NG WASHER IS USED AT THE RAL. - . L A\ _33406] 23[5/8" HEX T
3) MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE 7/16% x 11/2" (2) HEX BOLTS I%60G| 175/ x 1 1/4" SPUCE BOLT
REFLECTORIZATIN OF TERMNAL. aa_rwnIE/(quI AT ;IIISIIEII)IEEE 35006 6|5/8'8 x 10" POST BOLT
4) 75' GUARORAL PANELS ARE SHOWN, 12.5' GUARDRAIL PANELS WASHER & (1) HEX NUT EACH 37016]  2|3/4" FLAT WASHER
ARE ACCEPTABLE ALTERNATES, WHEN 12.5' PANELS ARE USED, DO PC 337950 STRUT 3" x 3" PC 300DG CARLE ASSEMALY 37045]  2[3/4 HEX WT
NCT ATTACH GUARDRAIL TO FOST #1. — PC 33871A POST 3IN76 2[3/4"8 x 2 1/2" HEX HD BOLT
5) PLASTIC OFFSET BLOCKS (ROUTED) ARE ACCEFTABLE || T (UPFER] W8 x B.5 30008] 2[1° FLAT WASHER
ALTERNATES. 39106]  2[17 HEX NUT
II II 407E8 5|WD BOCK 12 x b x 8 OR
I - I 12646]_ 4[3/F" FLAT WASHER
IS CéblI@ PG 337956 STRUT 37 x 3 \ I RC 30D0C CABLE ASSEMALY W/ 42556] _ 2|3/8" FENDER WASHER {1 1/2 OD)
! S L1 19 HEX NUT & WASHER EAGH 42586] 9|3/ LOCKWASHER
| \ €L " &
| - 1 — | T END 426'G|  2[3/8"9 x 1 1/2° HEX HD BOLT
|_—5/84 x 107 6 HGR BOLT | X 13986] _2]7/16" HEX NUT
| A W/HEX NUT & WASHER - -
— — SFE NOTE /IIKI/ ) 4 43806] _ 2[7/16" FLAT WASHER
( ) B 5/870 x 1 1/4" LG H.G.R. BOLT E—— v
WA T & WASHER o 146756 posT T 43906]  2[7/16" x 11/7 HEX HD BALT
7 . 43936 2[7/16" L0GK WASHER
PC 145786 POST (SEE NDTE 2) W6 x 8.5 iy 3/479 x 2 1/7° HEX HD BOLT | 3/879 x 7" HEX HD BOLT W 78
| 46006] 9[3/4” LOCK WASHER
oC 40768 WDDDJ Wb x 4.5 1/2"® HOLES \/IEW ”I'I—I'I” W/ WASHER & LOCK WASHER LINDER HEX NUT | Hg?-I'H}T& LOCK WASHER UNDER 37 2[3/8% x 7 HEX HD BOLT
BLOCK ROUTED GROUND APPRDXIMATELY ) GROUND LNE PC J3673A POST A\[_64a58 4]3/8" HEX NUT
{5EE NDTE 5) ggﬁﬁ &I A | o v (LOWER) W6 X B5 145786 7|POST SYT #2-—#8
_ (7/% DETAIL K 337956 1|ANGLE STRUT (ET/SYTP/HBA)
m SEE | - [ POST #1 } 33871 A 1|POST ETZIDA HEA §#1 TP
OETAL - 3 33873A|  1|POST £T2000 HBA #1 BOTION
Y TRAFFIC 5”}5\:\/\/\- PG 782G BEARNG PLATE
/_ PL 5/8 x 6" x 8"
TRAFFIG SIDE o
S
- [}
'3: IAéZF’;OIX-IaLAETSELY + M 1 1 BT B—22-03| CHANGED HAROWARE QUANITY
CENTERED ON -
- SROUND LINE . ' _ II[-.t.;I EOE |-= |REv.| oKD | &Y DATE REMARKE
' N7 P
\ 74\ i M ET-PLUS
"
3 n DRAWN
ET-PLUS — 50'-0 . EAS.
- WTH 25 PANELS, 7 SYT POSTS — BT
& 1 HBA PQST - 2;520 =
SECTION *A—A” - SECTION "B-8" VIEW “K—K” PLAN, ELEVATION & SECTION i ssén_/m
(IYF © FOSTS 7 3 THRU 79 DETAIL H S TRINITY INDUSTRIES, INC. -
# # [FOST#Z} This drowihg and e hianotier shown thereon s tha sok proparty of TRINTY El OF 1
{ POST #2 ) NOSRES. NG Nethrr the drovis 1or sush Information e b be woed HIBHWAY SAFETY PRODUCTS TRAWNG NIL REV]
R T i i e, 2525 ST FREowAY ONLSS 7 ™SS 573 |




a
NOTE: i PC 30006 CABLE ASSEMBLY
INSTALL RAIL PARALLEL TO ROADWAY EDGE LINE. o o
WHEN TAPER 1S REQUIRED BY DESIGN ENGINEER, A ° PC 337956 STRUT 3" x 3 PC 782G BEARING PLATE
25:1 TAPER OVER THE LENGTH OF SYSTEM IS 5 PC 704A CABLE ANCHOR
ALLOWABLE. g
jr GUARDRAIL EXIT SLOT AWAY FROM TRAFFIC
F%W | | | | == N~ — 2 - -
< I‘ - X 1 H & 1 H & | H & = =wwwes 1 —
| | PC 9G DEEP BEAM | PC 96 DEEP BEAM— | | PC 9G DEEP BEAM = | | PC 326 DEEP BEAM= | 1 <pe 995A GUARDRAIL EXTRUDER
GUARDRAIL 12GA x 12'=6” LG GUARDRAIL 126A x 12-6" LG GUARDRAIL 12GA x 12'=6" LG GUARDRAIL 12GA x 12'-8" LG yoile
‘ SYSTEM LENGTH = 50'—0" ‘ ‘ ‘ ‘ ‘ ‘ ‘ 2 \ DO NOT ATTACH RAIL TO POST #
I |
® Q) ® ® ® ® ©) ® A
STANDARD LINE POSTS ) o o
RO POST 7 9 o ‘ o ‘ o ‘ o ‘ o . oo oo
| | | | | | | |
5/8"0 x 11/4” LG HGR., | ! 5/8°8 x 11/4” LG H.GR. || ! 5/8°¢ x 1 1/4" LG HGR. || | 5/8'¢ x 11/4” LG HGR. | | 3/8%0 x 1 1/2" HEX HD BOLT | hdoid
SPLICE BOLTS & NUTS SPLICE BOLTS & NUTS SPLICE BOLTS & NUTS ‘ SPLICE BOLTS & NUTS W/ WASHER, HEX NUT & FENDER
WASHER (PLACE FENDER WASHER
o o 1N A 1N B AT INSIDE POST FLANGE) —
TR == W = CBR 3 <-I 3 I——_ I = ;
) ol I ol olY I ol ol I Jol b |l =joTooom | | i
N‘)’J;r <| |o] l‘l It l’ol ‘.H | "H lr j\ 777777 4 | N
! T T [M] [T [T M) 1] I N4 s
o™~ bl k I &
| |
v I I I I \L I I N
¥ | | N N IN-BOLTS MUST BE INSTALLED ON THfl | N L SEEA‘L > BILL OF MATERIAL
P N N N N | | GAGE SIDE OF POST AS INDICATED | | |1 AFTER FINAL ASSENBLY, L DETAIL K- P P CESCRPTION
|| | | | | || TO INSURE PROPER RALL FIT a a RECHECK CABLE TO BE L
P N N N N N N I SURE IT IS TAUT AND | Al 6] 3[12/17-6"/6'3"/S (GUARDRAL)
! \ I I I I I I I HAS NOT RELAXED. | A 35| 1]12/17-6/6'3/S ANC (GUARDRAIL
D ] ] ] I ] I I u 704A]  1|CABLE ANCHOR BRACKET
- L L L L U J U L_ U | 782G|  1]5/8" x 8 x 8 BEARING PLATE
A B N 995A|  1|ET-PLUS EXTRUDER
| T
30006|  1|CABLE 3/4 x 66
. I 0
NOTES: oC 145786 POST L 33006] _ 7|5/8" FLAT WASHER
1.) DO NOT ATTACH GUARDRAIL TO POST # 1. . . | 33406|  39]5/8" HEX NUT
2.) THE 5/8” FLAT WASHER IS USED UNDER THE NUT, BEHIND 7/16W® Xﬂ F‘L/AQT v(v?S}jEERX UB%EE L 3360G| 33]5/8'¢ x 1 1/4" SPLICE BOLT
THE POST ONLY. NO WASHER IS USED AT THE RAIL. SoLT H/E/EJ OVER SLOT. (1) LOCK 35006]  6]5/8°¢ x 10" POST BOLT
3.) MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE WASHER & (1) HEX NUT EACH 37016]  2|3/47 FLAT WASHER
REFLECTORIZATION OF TERMINAL. AC 33795C STRUT 3" x 3" PG 30006 CABLE ASSEMBLY 37046]2[3/4" HEX NUT_
4.) PLASTIC OFFSET BLOCKS (ROUTED) ARE ACCEPTABLE | PC 33871A POST 3717G]  2|3/470 x 2 1/2° HEX HD BOLT
ALTERNATES. ‘} T (UPPER) W6 x 8.5 39006]  2[1" FLAT WASHER
I I 39106] 2|1 HEX NUT
l H 4076B]  6|WD BLOCK 12 x 6 x 8 DR
i 1 4254G|  4]3/8" FLAT WASHER
p|lap X3 -
o\ ) I PC 337956 STRUT 37 x 3 | PC 30006 CABLE ASSEMBLY W/ 4255G]  2|3/8" FENDER WASHER (1 1/2 0D
: | 1] 1”6 HEX NUT & WASHER EACH 4258G]  2|3/8" LOCKWASHER
‘ . . I > ] END 4261G|  2|3/8°¢ x 1 1/2 HEX HD BOLT
< | 5/8'0 x 10" LG H.GR. BOLT | ] 4389G] _ 2[7/16" FLAT WASHER
A W/HEX NUT & WASHER P ! ; .
L — — i (SEE NOTE 2) S 1 1/ L6 ek BoLT o 4390G|  2|7/16°8 x 1 1/2" HEX HD BOLT
| /89 x 11/ GR. . p— 43936] _ 2|7/16" LOCK WASHER
| W/HEX NUT & WASHER PC 14578G POST “ | A 4396G 2[7/16” HEX NUT
/ PC 14578G POST (SEE NOTE 2) W6 x 8.5 - 3/476 x 2 1/2" HEX HD BOLT f 3/8°¢ x 2" HEX HD BOLT W/ 26990] 2]3/4” LOCK WASHER
W6 x 8.5 ” » W/ WASHER & LOCK WASHER UNDER HEX NUT I WASHER & LOCK WASHER UNDER —
PC 40768 WOOD 1/2°9 HOLES VIEW "H—H / — HEX NUT 6321G]  2|3/8°0 x 2° HEX HD BOLT
BLOCK ROUTED APPROXIMATELY — GROUND LINE BC 33873A POST 64056  4]3/8" HEX NUT
(SEE NOTE 4) GROUND CENTERED ON 145786 7|POST SYT #2-#8
LINE GROUND LINE % 1 men  (LOWER) W6 x 85
DETAIL K 337956] _ 1|ANGLE STRUT (ET/SYTP/HBA)
%\ \N 33871A|  1|POST ET2000 HBA #1 TOP
SEE ; POST #1
s < ( #) 33873A]  1|POST £T2000 HBA #1 BOTTOM
DETAIL "H ;
T TRAFFIC S‘DE\ PC 782G BEARING PLATE
PL5/8 x 8 x 8
TRAFFIC SIDE .
. H i I 2 LH |10/7/03| REVISED PC NUMBER
B0 1/2"6 HOLES y ‘
) APPROXIMATELY e PL j i LH [5/29,/03 CHANGED QUANTITIES OF PANELS
gEgLENRDEDUk?g 77777L1*@ | REV.| CHKD | BY | DATE REMARKS
[5= . l ] o |
™ \7ZZ A
Lo 7 My ET-PLU
H | | t] ” DRAWN
ET-PLUS — 50-0 LH.
y  Am CHECKED
L WITH 12'-6" PANELS, 7 SYT POSTS "
1 - N.T.S.
& 1 HBA POST — 552205
” » » ” " " PLAN, ELEVATION & SECTION
SECTION "A—A DETAIL ”H” SECTION "B—B VIEW "K—K ’ ENG. FILE # SS378-01E
(TYP @ POSTS # 3 THRU #8> ( POST #2 ) This drawing and the information shown thereon is the sole property of TRINITY A TRlNlTY |NDUSTR|ES’ lNC ST.No. E1 OF 1
((POST #2) INDUSTRIES, INC. Neither the drawing nor such information is to be used for HIGHWAY SAFETY PRODUCTS DRAVING O, RV
any purpose other khqn that for wh'\ch» it was sgec'\ﬁchy furm’shed by TR\‘N\TY 2525 STEMMONS FREEWAY, DALLAS, TX 75207 2
INDUSTRIES, INC., nor is any reproduction authorized without written permission. 88_378




